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s co,“u Tersie Tesl Chemical Composiion(%s) 4:%10.000 5:% 100,000
by W.. YP IE] EL |YP-EL| RA YR v | 2] C S| M| P S Co| N [Cu|Mo|No| Th v m.,m
(i) o) | (%) | (%) | (%) W m 4 3|3 4| 4l2|2|3]|2]|3]|3|3]3
1 924 R21134 FEA6154101 = | T | 451.9| 5685.1| 23 u L 11,630 327 |1,334] 122 | 28 2 11 (108 © 18 2 17 | 41
P {1,676 337 [1.30] 120 | 27 2 11115 0 18 2 18 | 37
924 R21134 FBES6154102 5] T | 4519 585.1 ] 23 U L }1,630| 327 |1,334| 122 | 28 2 111108 O 18 2 17 | 41
P 11,676 337 [1,31| 120 | 27 2 m (15| o 18 2 18 | 37
.92 1 924 R21134 FESG154103 T | 451.9| 586.1 23 u L [1,630 327 [1.334] 122 | 28 2 11 (108 O 18 2 17 | 41
P 1676 337 (13120 27 | 2 | 11 |15 @ [ 18| 2 | 18 | 37
702 % 2430 x GO0G 1 924 R21134 FBEEG154104 T 4519|6851 23 u L 11,630 327 [1.334] 122 | 28 2 11 1108| O 18 2 17 1 4
P 1676] 337 [131) 120 27 | 2 | 11 | 15| O 8] 2 | 18] 37
2% 2438 x 6006 1 924 R21134 FB66154105 T|451.9]5851| 23 u L {1,630 327 |1,334 122 28 | 2 | 11 [108) © | 18| 2 [ 17 | #1
P {1,676 337 [1.341] 120 | 27 2 11 1115 0 18 2 18 | 37
792 x 2438 x 6006 1 924 F21134 FEG6154106 T|4519]5851| 23 u L {1,630 327 11334 122 28 | 2 | 11 [108] © 18| 2 17 | 41
Pl1676| 337 (13411120 27 | 2 | 11 | 15| @ ] 2 (18] 37
35 % 6006 1 924 R21134 FBEG6154107 T]1451.9(56851 ] 23 u L |1.630] 327 |1,334] 122 | 28 2 11 [(108| © 18 2 17 | 41
P |1,676| 337 |1,341] 120 | 27 2 111 115] 0 18 2 18 | 37
702 % 2438 % B0 1 924 R21134 FBEGGE154201 T]451.9 8851 23 u L |1,630( 327 |1.334] 122 | 28 2 11 1108 O 18 2 17 | ¢
P (1676 337 |[1341) 120 27 | 2 | 11 [115] O 8] 2 | 18] 37
sitien — T Top, M.Middle, B:Boltom
- D Gauge length:200mm (Rectangular), YP Mid © 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)
n 1= PiProduc 5, LoLadle ¢ i
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ve arained sleel, Basic oxygen process and Vacuum degassing process were applied.« This Mill Tesl Cerlificale is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACCORDANCE Sg 14 THE ABOVE SPECIFICATION AND THE REQUIREMENTS - b &v
S Chial Of Qualty Assurance Team
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